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Appendix A: Effective (Isotropic) Radiated Power Output Data

Test Result
RMC

Band Channel Power(dBm) EIRP/EIRP(dBm) Limit(dBm) Verdict

Band2 9262 25.18 24.18 33.01 PASS

Band2 9400 25.20 24.20 33.01 PASS

Band2 9538 25.19 24.19 33.01 PASS

Band5 4132 23.88 26.06 38.45 PASS

Band5 4182 23.63 25.81 38.45 PASS

Band5 4233 23.54 25.72 38.45 PASS

HSDPA

Band Channel Power(dBm) EIRP/EIRP(dBm) Limit(dBm) Verdict

Band2 9262 24.66 23.66 33.01 PASS

Band2 9400 24.52 23.52 33.01 PASS

Band2 9538 24.34 23.34 33.01 PASS

Band5 4132 23.44 25.62 38.5 PASS

Band5 4182 23.13 25.31 38.5 PASS

Band5 4233 23.09 25.27 38.5 PASS

HSUPA

Band Channel Power(dBm) EIRP/EIRP(dBm) Limit(dBm) Verdict

Band2 9262 24.44 23.44 33.01 PASS

Band2 9400 24.39 23.39 33.01 PASS

Band2 9538 24.39 23.39 33.01 PASS

Band5 4132 23.37 25.55 38.5 PASS

Band5 4182 24.29 26.47 38.5 PASS

Band5 4233 23.19 25.37 38.5 PASS

EIRP = PT + GT – LC, ERP= EIRP - 2.15, where

PT = Conducted output power(dBm);

GT = gain of the transmitting antenna(dBi);
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Appendix B: Peak-to-Average Ratio

Test Result

Band Channel Peak-to-Average Ratio(dB) Limit(dB) Verdict

Band2 9262 2.48 13 PASS

Band2 9400 2.30 13 PASS

Band2 9538 1.88 13 PASS

Band5 4132 2.72 13 PASS

Band5 4182 2.86 13 PASS

Band5 4233 2.90 13 PASS
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Test Graphs

Band2-9262-PASS Band2-9400-PASS

Band2-9538-PASS Band5-4132-PASS

Band5-4182-PASS Band5-4233-PASS
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Appendix C: 26dB Bandwidth and Occupied Bandwidth

Test Result

Band Channel
Occupied Bandwidth

(kHz)

26dB Bandwidth

(kHz)
Limit(kHz) Verdict

Band2 9262 4.156 4.67 --- PASS

Band2 9400 4.162 4.71 --- PASS

Band2 9538 4.494 8.73 --- PASS

Band5 4132 4.141 4.71 --- PASS

Band5 4182 4.141 4.70 --- PASS

Band5 4233 4.148 4.68 --- PASS
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Test Graphs

Band2-9262-PASS Band2-9400-PASS

Band2-9538-PASS Band5-4132-PASS

Band5-4182-PASS Band5-4233-PASS
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Appendix D: Band Edge

Test Result

Band Channel Frequency (MHz) Result (dBm) Limit(dBm) Verdict

Band2 9262 1849.94 -31.81 -13 PASS

Band2 9538 1910.00 -13.33 -13 PASS

Band5 4132 824.00 -27.44 -13 PASS

Band5 4233 849.00 -31.87 -13 PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
Test Report No.: FCCSZ2025-0043-RF4-A8 Page 7 of 16

Test Graphs

Band2-9262-PASS Band2-9538-PASS

Band5-4132-PASS Band5-4233-PASS
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Appendix E: Conducted Spurious Emission

Test Result

Band Channel
Frequency Range

(MHz)

Frequency

(dBm)

Result

(dBm)

Limit

(dBm)
Verdict

Band2 9262 0.009~0.15MHz 0.12 -77.16 -43 PASS

Band2 9262 0.15~30MHz 0.24 -67.83 -33 PASS

Band2 9262 30~1000MHz 35.29 -52.43 -13 PASS

Band2 9262 1000~30000MHz 21896.68 -41.45 -13 PASS

Band2 9262 3000~20000MHz 18598.17 -40.82 -13 PASS

Band2 9400 0.009~0.15MHz 0.12 -77.38 -43 PASS

Band2 9400 0.15~30MHz 0.24 -67.79 -33 PASS

Band2 9400 30~1000MHz 34.9 -52.3 -13 PASS

Band2 9400 1000~30000MHz 21904.65 -41.08 -13 PASS

Band2 9400 3000~20000MHz 18669.15 -40.86 -13 PASS

Band2 9538 0.009~0.15MHz 0.12 -76.76 -43 PASS

Band2 9538 0.15~30MHz 0.24 -67.85 -33 PASS

Band2 9538 30~1000MHz 35.87 -52.14 -13 PASS

Band2 9538 1000~30000MHz 1748.2 -36.04 -13 PASS

Band2 9538 3000~20000MHz 18644.92 -41.13 -13 PASS

Band5 4132 0.009~0.15MHz 0.12 -77.2 -33 PASS

Band5 4132 0.15~30MHz 0.24 -67.81 -23 PASS

Band5 4132 30~1000MHz 33.98 -60.86 -13 PASS

Band5 4132 1000~10000MHz 7496.1 -44.37 -13 PASS

Band5 4182 0.009~0.15MHz 0.12 -77.33 -33 PASS

Band5 4182 0.15~30MHz 0.24 -67.89 -23 PASS

Band5 4182 30~1000MHz 33.78 -60.7 -13 PASS

Band5 4182 1000~10000MHz 7494.75 -44.6 -13 PASS

Band5 4233 0.009~0.15MHz 0.12 -77.56 -33 PASS

Band5 4233 0.15~30MHz 0.24 -67.86 -23 PASS

Band5 4233 30~1000MHz 32.91 -60.42 -13 PASS

Band5 4233 1000~10000MHz 7496.1 -44.44 -13 PASS
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Test Graphs

Band2-9262-0.009~0.15MHz-PASS Band2-9262-0.15~30MHz-PASS

Band2-9262-30~1000MHz-PASS Band2-9262-1000~30000MHz-PASS

Band2-9262-3000~20000MHz-PASS Band2-9400-0.009~0.15MHz-PASS
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Band2-9400-0.15~30MHz-PASS Band2-9400-30~1000MHz-PASS

Band2-9400-1000~30000MHz-PASS Band2-9400-3000~20000MHz-PASS

Band2-9538-0.009~0.15MHz-PASS Band2-9538-0.15~30MHz-PASS
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Band2-9538-30~1000MHz-PASS Band2-9538-1000~30000MHz-PASS

Band2-9538-3000~20000MHz-PASS Band5-4132-0.009~0.15MHz-PASS

Band5-4132-0.15~30MHz-PASS Band5-4132-30~1000MHz-PASS
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Band5-4132-1000~10000MHz-PASS Band5-4182-0.009~0.15MHz-PASS

Band5-4182-0.15~30MHz-PASS Band5-4182-30~1000MHz-PASS

Band5-4182-1000~10000MHz-PASS Band5-4233-0.009~0.15MHz-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
Test Report No.: FCCSZ2025-0043-RF4-A8 Page 13 of 16

Band5-4233-0.15~30MHz-PASS Band5-4233-30~1000MHz-PASS

Band5-4233-1000~10000MHz-PASS
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Appendix F: Frequency Stability

Test Result

Voltage

Band Channel Voltage
(Vdc)

Temperature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band2 9262 VN NT 0.10 0.000054 ±2.5 PASS

Band2 9262 VL NT 0.88 0.000475 ±2.5 PASS

Band2 9262 VH NT 0.92 0.000497 ±2.5 PASS

Band2 9400 VN NT 0.51 0.000271 ±2.5 PASS

Band2 9400 VL NT 0.81 0.000431 ±2.5 PASS

Band2 9400 VH NT 0.14 0.000074 ±2.5 PASS

Band2 9538 VN NT 0.00 0.000000 ±2.5 PASS

Band2 9538 VL NT 0.14 0.000073 ±2.5 PASS

Band2 9538 VH NT 0.56 0.000294 ±2.5 PASS

Band5 4132 VN NT 0.67 0.000811 ±2.5 PASS

Band5 4132 VL NT 0.84 0.001016 ±2.5 PASS

Band5 4132 VH NT 0.04 0.000048 ±2.5 PASS

Band5 4182 VN NT 0.58 0.000693 ±2.5 PASS

Band5 4182 VL NT 0.17 0.000203 ±2.5 PASS

Band5 4182 VH NT 0.59 0.000705 ±2.5 PASS

Band5 4233 VN NT 0.40 0.000472 ±2.5 PASS

Band5 4233 VL NT 0.57 0.000673 ±2.5 PASS

Band5 4233 VH NT 0.07 0.000083 ±2.5 PASS

Temperature

Band Channel Voltage
(Vdc)

Temperature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band2 9262 NV -30 0.27 0.000146 ±2.5 PASS

Band2 9262 NV -20 0.99 0.000534 ±2.5 PASS

Band2 9262 NV -10 0.54 0.000292 ±2.5 PASS

Band2 9262 NV 0 0.53 0.000286 ±2.5 PASS

Band2 9262 NV 10 0.86 0.000464 ±2.5 PASS

Band2 9262 NV 20 0.85 0.000459 ±2.5 PASS

Band2 9262 NV 30 0.37 0.000200 ±2.5 PASS

Band2 9262 NV 40 0.53 0.000286 ±2.5 PASS

Band2 9262 NV 50 0.73 0.000394 ±2.5 PASS

Band2 9400 NV -30 0.36 0.000191 ±2.5 PASS

Band2 9400 NV -20 0.21 0.000112 ±2.5 PASS
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Band2 9400 NV -10 0.21 0.000112 ±2.5 PASS

Band2 9400 NV 0 0.73 0.000388 ±2.5 PASS

Band2 9400 NV 10 0.08 0.000043 ±2.5 PASS

Band2 9400 NV 20 0.44 0.000234 ±2.5 PASS

Band2 9400 NV 30 0.15 0.000080 ±2.5 PASS

Band2 9400 NV 40 0.51 0.000271 ±2.5 PASS

Band2 9400 NV 50 0.03 0.000016 ±2.5 PASS

Band2 9538 NV -30 0.28 0.000147 ±2.5 PASS

Band2 9538 NV -20 0.99 0.000519 ±2.5 PASS

Band2 9538 NV -10 0.99 0.000519 ±2.5 PASS

Band2 9538 NV 0 0.70 0.000367 ±2.5 PASS

Band2 9538 NV 10 0.70 0.000367 ±2.5 PASS

Band2 9538 NV 20 0.58 0.000304 ±2.5 PASS

Band2 9538 NV 30 0.93 0.000488 ±2.5 PASS

Band2 9538 NV 40 0.29 0.000152 ±2.5 PASS

Band2 9538 NV 50 0.00 0.000000 ±2.5 PASS

Band5 4132 NV -30 0.84 0.001016 ±2.5 PASS

Band5 4132 NV -20 0.53 0.000641 ±2.5 PASS

Band5 4132 NV -10 0.50 0.000605 ±2.5 PASS

Band5 4132 NV 0 0.11 0.000133 ±2.5 PASS

Band5 4132 NV 10 0.07 0.000085 ±2.5 PASS

Band5 4132 NV 20 0.51 0.000617 ±2.5 PASS

Band5 4132 NV 30 0.67 0.000811 ±2.5 PASS

Band5 4132 NV 40 0.48 0.000581 ±2.5 PASS

Band5 4132 NV 50 0.64 0.000774 ±2.5 PASS

Band5 4182 NV -30 0.30 0.000359 ±2.5 PASS

Band5 4182 NV -20 0.66 0.000789 ±2.5 PASS

Band5 4182 NV -10 0.21 0.000251 ±2.5 PASS

Band5 4182 NV 0 0.37 0.000442 ±2.5 PASS

Band5 4182 NV 10 0.53 0.000634 ±2.5 PASS

Band5 4182 NV 20 0.33 0.000395 ±2.5 PASS

Band5 4182 NV 30 0.65 0.000777 ±2.5 PASS

Band5 4182 NV 40 0.46 0.000550 ±2.5 PASS

Band5 4182 NV 50 0.62 0.000741 ±2.5 PASS

Band5 4233 NV -30 0.42 0.000496 ±2.5 PASS

Band5 4233 NV -20 0.42 0.000496 ±2.5 PASS

Band5 4233 NV -10 0.94 0.001110 ±2.5 PASS

Band5 4233 NV 0 0.29 0.000343 ±2.5 PASS

Band5 4233 NV 10 0.65 0.000768 ±2.5 PASS
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Band5 4233 NV 20 0.36 0.000425 ±2.5 PASS

Band5 4233 NV 30 0.08 0.000094 ±2.5 PASS

Band5 4233 NV 40 0.43 0.000508 ±2.5 PASS

Band5 4233 NV 50 0.79 0.000933 ±2.5 PASS

-----------------------------------------------------END-----------------------------------------------------
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